Aayushi International Interdisciplinary

Research Journal (AlIRJ)

Peer Reviewed And Indexed Journal
ISSN 2349-638x
Impact Factor 7.367

Website :- www.aiirjournal.com

Theme of Special Issue

Effect of Climate Change on Availability of Drinking

Water and its Remedies
( Special Issue No.124 )

Chief Editor
Mr. Pramod P. Tandale

Editor Co-Editor
Principal Dr. S.S.Gore Dr. P.A. Patil

Dr. S.L. Jadhav




No part of this Special Issue shall be copied, reproduced or transmitted in any form or
any means, such as Printed material, CD — DVD / Audio / Video Cassettes or Electronic /
Mechanical, including photo, copying, recording or by any information storage and retrieval
system, at any portal, website etc.; Without prior permission.
[...]
alkaline waters in some circumstances to lower the
pH. Alkaline water (above pH 7.0) does not
necessarily mean that lead or copper from the
plumbing system will not be dissolved into the
water. The ability of water to precipitate calcium
carbonate to protect metal surfaces and reduce the
likelihood of toxic metals being dissolved in water is
a function of pH, mineral content, temperature,
alkalinity and calcium concentration."

Coagulation and flocculation

One of the first steps in a conventional water
purification process is the addition of chemicals to
assist in the removal of particles suspended in water.
Particles can be inorganic such as clay and silt or
organic such as algae, bacteria, viruses, protozoa and
natural organic matter. Inorganic and organic
particles contribute to the turbidity and color of
water.

The addition of inorganic coagulants such as
aluminumsulfate (or alum) or iron (1) salts such as
iron(I11) chloride cause several simultaneous
chemical and physical interactions on and among the
particles. Within seconds, negative charges on the
particles are neutralized by inorganic coagulants.
Also within seconds. metal hydroxide precipitates of
the aluminum and iron (Ill) ions begin to form.
These precipitates combine into larger particles
under natural processes such as Brownian motion
and through induced mixing which is sometimes
referred to as flocculation. The term most often used
for the amorphous metal hydroxides is 'floc Large,
amorphous aluminum and iron (ll1) hydroxides
adsorb and enmesh particles in suspension and
facilitate the removal of particles by subsequent
processes of sedimentation and filtration."

Aluminum hydroxides are formed within a
fairly narrow pH range, typically: 5.5 to about 7.7.
Iron (111) hydroxides can form over a larger pH range
including pH levels lower than are effective for
alum, typically: 5.0 to 8.5

In the literature, there is much debate and
confusion over the usage of the terms coagulation
and flocculation-where does coagulation end and
flocculation begin? In water purification plants.
there is usually a high energy, rapid mix unit process
(detention time in seconds) where the coagulant
chemicals are added followed by flocculation basins
(detention times range from 15 to 45 minutes) where
low energy inputs turn large paddles or other gentle
mixing devices to enhance the formation of floc. In
fact, coagulation and flocculation processes are
ongoing once the metal salt coagulants are added

Organic polymers were developed in the
1960s as aids to coagulants and, in some cases, as
replacements forthe inorganic metal salt coagulants.
Synthetic organic polymers are high molecular
weight compounds thatcarry negative, positive or
neutral charges. When organic polymers are added
to water with particulates, the high molecular weight
compounds adsorb onto particle surfaces and
through interparticle bridging coalesce with other

Aayushi International Interdisciplinary Research Journal (ISSN 2349-638x)
Peer Reviewed Journal www.aiirjournal.comMob. 8999250451

26




Special Issue Theme :-Effect of Climate Change on Availability of Drinking Water and its Remedies April
(Special Issue No.124)ISSN 2349-638x

Impact Factor 7.367 2023

particles to form floc. PolyDADMAC is a popular
cationic (positively charged) organic polymer used
in water purification plants.

Sedimentation

Waters exiting the flocculation basin may
enter the sedimentation basin, also called a clarifier
or settling basin. It is a large tank with low water
velocities, allowing floc to settle to the bottom. The
sedimentation basin is best located close to the
flocculation basin so the transit between the two
processes does not permit settlement or floc break
up. Sedimentation basins may be rectangular, where
water flows from end to end, or circular where flow
is from the centre outward. Sedimentation basin
outflow is typically over a weir so only a thin top
layer of water-that furthest from the sludge-exits.

In 1904, Allen Hazen showed that the
efficiency of a sedimentation process was a function
of the particle settling velocity, the flow through the
tank and the surface area of tank. Sedimentation
tanks are typically designed within a range of
overflow rates of 0.5 to 10 gallons per minute per
square foot (or 1.25 to 25 meters per hour). In
general, sedimentation basin efficiency is not a
function of detention time or depth of the basin.
Although, basin depth must be sufficient so that
water currents do not disturb the sludge and settled
particle interactions are promoted. As particle
concentrations in the settled water increase near the
sludge surface on the bottom of the tank, settling
velocities can increase due to collisions and
agglomeration of particles. Typical detention times
for sedimentation vary from 1.5 to 4 hours and basin
depths vary from 10 to 15 feet (3 to 4.5 meters)."
815.39-94019) 790-110:140-2171

Inclined flat plates or tubes can be added to
traditional sedimentation basins to improve particle
removal performance. Inclined plates and tubes
drastically increase the surface area available for
particles to be removed in concert with Hazen's
original theory. The amount of ground surface area
occupied by a sedimentation basin with inclined
plates or tubes can be far smaller than a conventional
sedimentation basin.

Sludge storage and removal

As particles settle to the bottom of a
sedimentation basin, a layer of sludge is formed on
the floor of the tank which must be removed and
treated. The amount of sludge generated is

significant, often 3 to 5 percent of the total volume
of water to be treated. The cost of treating and
disposing of the sludge can impact the operating cost
of a water treatment plant. The sedimentation basin
may be equipped with mechanical cleaning devices
that continually clean its bottom, or the basin can be
periodically taken out of service and cleaned
manually.
Floc blanket clarifiers

A subcategory of sedimentation is the removal
of particulates by entrapment in a layer of suspended
floc as the water is forced upward. The major
advantage of floc blanket clarifiers is that they
occupy a smaller footprint than conventional
sedimentation. Disadvantages are that particle
removal efficiency can be highly variable depending
on changes in influent water quality and influent
water flow rate."
Dissolved air flotation

When particles to be removed do not settle out
of solution easily, dissolved air flotation (DAF) is
often used. Water supplies that are particularly
vulnerable to unicellular algae blooms and supplies
with low turbidity and high colour often employ
DAF. After coagulation and flocculation processes,
water flows to DAF tanks where air diffusers on the
tank bottom create fine bubbles that attach to floc
resulting in a floating mass of concentrated floc. The
floating floc blanket is removed from the surface and
clarified water is withdrawn from the bottom of the
DAF tank. [8]:9.46
Filtration

After separating most floc, the water is filtered
as the final step to remove remaining suspended
particles andunsettled floc.
Cutaway view of a typical rapid sand filter

The most common type of filter is a rapid sand
filter. Water moves vertically through sand which
often has a layer of activated carbon or anthracite
coal above the sand. The top layer removes organic
compounds. which contribute to taste and odour. The
space between sand particles is larger than the
smallest suspended particles, so simple filtration is
not enough. Most particles pass through surface
layers but are trapped in pore spaces or adhere to
sand particles. Effective filtration extends into the
depth of the filter. This property of the filter is key
to its operation: if the top layer of sand were to block
all the particles, the filter would quickly clog.

Aayushi International Interdisciplinary Research Journal (ISSN 2349-638x)
Peer Reviewed Journal www.aiirjournal.comMob. 8999250451

27




Special Issue Theme :-Effect of Climate Change on Availability of Drinking Water and its Remedies April
(Special Issue No.124)ISSN 2349-638x

Impact Factor 7.367 2023

To clean the filter, water is passed quickly
upward through the filter, opposite the normal
direction (calledbackflashing or backwashing) to
remove embedded particles. Prior to this step,
compressed air may beblown up through the bottom
of the filter to break up the compacted filter media to
aid the backwashingprocess; this is known as air
scouring. This contaminated water can be disposed
of, along with the sludgefrom the sedimentation
basin, or it can be recycled by mixing with the raw
water entering the plant althoughthis is often
considered poor practice since it re-introduces an
elevated concentration of bacteria into the rawwater.

Some water treatment plants employ pressure
filters. These work on the same principle as rapid
gravity filters, differing in that the filter medium is
enclosed in a steel vessel and the water is forced
through it under pressure
Advantages:

o Filters out much smaller particles than paper
and sand filters can.

o Filters out virtually all particles larger than
their specified pore sizes.

e They are quite thin and so liquids flow
through them fairly rapidly.

e They are reasonably strong and so can
withstand pressure differences across them
of typically 2-5 atmospheres.

e They can be cleaned (back flushed) and
reused.

Slow sand filters

Slow sand filters may be used where there is
sufficient land and space, as the water must be
passed very slowly through the filters. These filters
rely on biological treatment processes for their
action rather than physical filtration. The filters are
carefully constructed using graded layers of sand,
with the coarsest sand, along with some gravel, at the
bottom and finest sand at the top. Drains at the base
convey treated water away for disinfection.
Filtration depends on the development of a thin
biological layer, called the =zoogleal layer or
Schmutzdecke, on the surface of the filter. An
effective slow sand filter may remain in service for
many weeks or even months if the pre-treatment is
well designed and produces water with a very low
available nutrient level which physical methods of
treatment rarely achieve. Very low nutrient levels
allow water to be safely sent through distribution

systems with very low disinfectant levels, thereby
reducing consumer imitation over offensive levels of
chlorine and chlorine by-products. Slow sand filters
are not backwashed, they are maintained by having
the top layer of sand scraped off when flow is
eventually obstructed by biological growth."

A specific "large-scale form of slow sand
filter is the process of bank filtration, in which
natural sediments in a riverbank are used to provide
a first stage of contaminant filtration. While
typically not clean enough to be used directly for
drinking water, the water gained from the associated
extraction wells is much less problematic than river
water taken directly from the major streams where
bank filtration is often used
NEED OF WATER TREATMENT:

NEED OF WATER TREATMENT Untreated
Water is unhealthy for humans, pets, and wildlife.
allows bacteria, viruses, and other disease-causing
pathogens to enter groundwater and surface water.
hepatitis. dysentery, and other diseases may result
from bacteria and viruses in drinking water. can raise
the nitrate levels in groundwater which affects the
ability of an infant's blood to carry oxygen, a
condition called methemoglobinemia (blue-baby
syndrome).

WATER TREATMENT PROCESSES: -

Waste Water Screening
Coagulation/Flocculation Sedimentation Softening
pH Adjustment Stabilization Filtration Disinfection
Aeration Supply

Screening: Screening The process of removal
of large debris such as sticks, leaves, trash and other
large particles which may interfere with subsequent
purification steps. It removes debris which may clog
the pumps and may cause problems in water
treatment.

Sedimentation:

Sedimentation It occurs in sedimentation
basin or clarifier which is a large tank, allowing floes
to settle to the bottom. Sedimentation basins may be
rectangular, where water flows from end to end, or
circular where flow is from the centre outward. The
minimum clarifier retention time is normally 2-4
hours.

Filtration: Filtration It is the removal of
particulate impurities and floc from the water being
treated. It considerably reduces presence of bacteria

Aayushi International Interdisciplinary Research Journal (ISSN 2349-638x)
Peer Reviewed Journal www.aiirjournal.comMob. 8999250451

28




Special Issue Theme :-Effect of Climate Change on Availability of Drinking Water and its Remedies April

(Special Issue No.124)ISSN 2349-638x  Impact Factor 7.367 2023

in water. The most common type of filter is Rapid
Sand Filter.

Disinfection:

Disinfection It is the treatment by which
disease producing bacteria and other micro-
organisms present in water are killed. Disinfectants
cause: Damage to cell wall of micro-organisms
which leads to cell lysis and death. Alteration of cell
permeability which causes outflow of vital nutrients
such as nitrogen and phosphorus. The various forms
of disinfectants include: Chlorine Chloramine
Chlorine dioxide

References:
1. APHA (1992) Standard methods for the
examination of water and wastewater. 18th

edition, American Public Health
Association, Washington,D.C.1992

Bhalke Sunil, Tripati R.M. Mahapatra S,
sastry V.N and Krishnamoorthy T.M (1999)
Uptake of heavy metals by sunflower plant
dry powder Research Jour. Of Chemistry
and Environment, 03:02:09.

Deepak Desh& Ajay Kumar Gupta(1991)
Hexavalent Chromium Removal from
Wastewater Indian J.Environ
Health,33:02:297

Doultani D.K, Rode D.M. Haware DJ and
Patil PV (1999) Removal of Ni(ll) and
Cu(ll) from solution using eucalyptus
globulus bark substrate Research Jour. Of
Chemistry and Environment, 03:02:33

Aayushi International Interdisciplinary Research Journal (ISSN 2349-638x)
Peer Reviewed Journal www.aiirjournal.comMob. 8999250451

29




Special Issue Theme :-Effect of Climate Change on Availability of Drinking Water and its Remedies April

(Special Issue No.124)ISSN 2349-638x  Impact Factor 7.367 2023

Climate Change and Human life

Shri. Mate Rahul Vishnu
Ph.D. Student
CollegeOf Education, Barshi

Principal Dr. S.S. Gore
Research Guide,
College of Education, Barshi

Introduction: -

Climate changes are happening all over the world

due to which the average temperature of the earth in
increasing. Human health is also being affected due
to climate change. And it is also affecting the
animals, birds and plants. We humans are
responsible for the climate change. Climate change
has been caused by human activities with an.
increase in the emission of green house gases, such
as carbon dioxide in the atmosphere. Carbon dioxide
is increasing due to indoctrinate gaseous. Emissions
from wvehicles, our plans, power plants. And
industries etc. The destruction of forests in large
numbers another reason for is Control the amount
their forests. Carbon dioxide naturally but due to
wild harvesting. This natural of Control is also being
left out of our hands. Irregular rains INS and melting
of snow that has been frozen for centuries are also
happening due to Climate change.

What is climate change: -

Climate change and lasting is the significant
change of Weather conditions. Excess production of
greenhouse gases and changes to natural ecosystems
are contributing Such as deforestation to global
warming. Theimpact of climate change is already
being felt in every region of the world.

Effect of climate change:-

Climate change is having negative.
Repercussion on the Earth's environment. It effects.
Forest Water, areas wildlife agricultural food and
even health problems. Coastal causes health
problems.

Effect of climate on human life:-

1) Climate has tremendous effect on human life.
This effect is visible in the diet lifestyle and
nature of the people.

2) People in northern India use woolen garments
to protect themselves from extreme cold while